s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 4 / 15MHz
Highest Channel / QPSK Highest Channel / 16QAM

Spectrum L
Ref Level 0.00 dm Offset 11.70 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,70 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit Ihnrk PAES Limit 'thrrk PaES
-10 AR —BURIOUS |INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
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-80 dBm
-0 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 976.48926 MHz -47.25 dBm -34.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -47.20 dBm -34.20 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65505 GHz -48.39 dBm -35.39 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.67919 GHz -48.39 dBm -35.33 de
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -25,43 dBm -12,43 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -30,39 dBm -17.39 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.85143 GHz -41.44 dBm -28.44 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.98942 GHz -41.41 dBm -28.41 db
9.000 GHz 13.000 GHz 1.000 MHz 10.30209 GHz -41.42 dBm -28.42 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.28259 GHz -41,54 dBm -28.54 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76998 GHz -38.19 dBm -25.19 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.77289 GHz -38.27 dBém -25.27 dB
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LTE Band 4 / 20MHz
Lowest Channel / QPSK Lowest Channel / 16QAM

1
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 984.24538 MHz -47.29 dBm -34.28 dB 30,000 MHz 1,000 GHz 1.000 MHz 947.40380 MHz -47.27 dBm -34.27 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -45.29 dBm -32.29 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.66869 GHz -48.26 dBm -35.26 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.20937 GHz -46,71 dBm -33,71dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00444 GHz -46,36 dBm -33.36 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99192 GHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99242 GHz -41,39 dBm -268.3% db
9,000 GHz 13,000 GHz 1.000 MHz 10.30209 GHz -41,55 dBm -28.55 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.31909 GHz -41,55 dBm -28.55 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75873 GHz -38.30 dBm -25.30 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76914 GHz -38.17 dBm -25.17 dB
—e —e
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spect

Ref Level 0,00 dBm  Offset 11,70 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
-10 ddfR—FEURIQUS |INE_ARS PARS -10 d#RR—FBLRIOUS LINE ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
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-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 964.85507 MHz -47.41 dBm -34.,41 dB 30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -47.13 dBm -34.13 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.66134 GHz -48.32 dBm -35.32 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.65435 GHz -48.09 dBm -35.09 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,99230 GHz -46,43 dBm -33,43 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08086 GHz -46,69 dBm -33.69 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.98992 GHz -41.49 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.85593 GHz -41.52 dBm -28.52 db
9.000 GHz 13.000 GHz 1.000 MHz 10.32008 GHz -41.57 dBm -28.57 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.29159 GHz -41.40 dBm -28.40 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.77039 GHz -38.23 dBm -25.23 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76831 GHz -38.20 dBm -25.20 dB
{ 1 J L] ( )| J
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Spectrum e p \ -
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
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Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 931.40880 MHz -47.19 dBm -34,12 dB 30,000 MHz 1,000 GHz 1.000 MHz 862.93103 MHz -47.34 dBm -34.34d8
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.25 dBm -34.25 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -47.97 dm -34.97 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -26,26 dBm -13.26 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -28,35 dBm -15.35 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.99542 GHz -41.48 dBm -28.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99192 GHz -41.25 dBm -28.25 db
9.000 GHz 13.000 GHz 1.000 MHz 10.31209 GHz -41.53 dBm -28.53 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.30809 GHz -41.53 dBm -28.53 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.76914 GHz -38.05 dBm -25.05 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.76664 GHz -38.28 dBm -25.28 dB
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0006
40 Normal Voltage 0.0008
30 Normal Voltage 0.0008
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0006
0 Normal Voltage 0.0004

-10 Normal Voltage 0.0002 PASS
-20 Normal Voltage 0.0002
-30 Normal Voltage 0.0001
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0001

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 5

Peak-to-Average Ratio

Mode LTE Band 5/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.93 5.07 5.39 6.09
Middle CH 4.99 4.96 5.74 5.91 PASS
Highest CH 452 4.81 5.28 5.71
SPORTON INTERNATIONAL INC. Page Number : A5-1 of 30
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 5/ 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 11,80 d& Ref Level 30.00 dém  Offset 11,80 d&
Att 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 AQT 2 ms @ RBW 10 MHz

(@152 view (@152 view
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(CF 829.0 MHz

Mean Pwr + 20.00 dB CF 829.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 |
Trace 1 20,66 dBm 25,64 dBm 4.98 da 2.75 dB 4.78 dB Trace 1 21.41 dBm 27,35 dBm 5.94 dB 2.49 dB 4.38 da
I e—— | ———

Middle Channel / 1RB Middle Channel / Full RB

Ref Level 30.00 dém  Offset 11,80 d&

Spectrum
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,68 dem 25,72 dbm 5.06 d8 2.84 0B .84 0B +.99 0B 5.04 0B Trace 1 [ 2139 dem 27,14 dBm 5.75 d8 2.49 d8 4.32 d8 4.95 da 5.48 08
— _— | ———
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Highest Channel / 1RB Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset LLB0 db Ref Level 30.00 cbm  Offset LLB0 db
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,84 dbrm 25,40 dBm 4.56 da 2,78 0B .41 0B 8 .55 0B Trace 1 [ 2137 dem | 26.67 dbm 5.35 da 2.43 d8 4.17 d8 4.81 da 5.19 68
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 5/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 11,80 d&
Att 30 8 AQT

2 ms @ RBW 10 MHz

Ref Level 30.00 dém  Offset 11,80 d&
lo At 30 8 AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 829.0 MHz Mean Pwr + 20,00 dB

L

o =

1E L

(CF 829.0 MHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.38 dem 24,65 dBm 5.47 d8 2.81 08 5.22 0B £.39 0B 48 08 Trace 1 [ o024 dbm 27,18 dbm 5.95 d8 3.10 d8 5.13 d8 5.09 d8 6.67 08
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Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 18,94 dbm 24,75 dbm 5.80 d8 2.99 6B 5.48 0B 8 5.80 0B Trace 1 [ 2034 dem 27,10 dBm 6.76 d8 2.99 d8 4.99 dB 5.91d8 5.38 d&
I —— — e —
L )i J [ L il ] W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 11,80 d&

Spectrum

Ref Level 30.00 dém  Offset 11,80 d&
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Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.41 dbm 24,72 dBm 5.32 d8 3.04 0B .13 dB 5.28 0B £.30 08 Trace 1 [ 20.36 dem 26,74 dBm 5.38 d8 2.95 d8 4.84 da 5.71d8 5.12 08
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.25 | 127 | 2.99 | 299 | 498 | 495 | 973 | 9.75 - - -
Middle CH 1.26 | 124 | 300 299 & 496 | 502 | 965 | 9.71 - - -
HighestCH | 1.28 | 1.32 | 3.00 | 3.03 | 493 | 490 @ 9.89 | 9.73 - - -
SPORTON INTERNATIONAL INC. Page Number : A5-4 of 30
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

L I

J

Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.58 dBm) ™M1[1] 14.01 dBm)
824.77550 MHz 824.80910 MHz
20 20
NP AP 26.00 dB X 26.00 dB
. prtend RV SN va-/'\-,.vx\ 1.250300000 MHz 04 et - 1.269900000 MHz
Qfactor 659.6 / 649.5
od od
e ki
-10 df Y -10 d
\-»
20 d - 20 d —
A~ b A . \
P L A S
AP =
40 df
50 d -50 di
&nd 60 d
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.7755 MHz 17.58 dem ndB_down 1.2503 MHz ML 24,8001 MHz 14.81 dBm ndB_down 1.2699 MHz
TL 1 824.0708 MHz -6.42 dBm nd8 26.00 dB TL L £24.0622 MHz -11.13 dam n 26.00 dB
T2 1 825.321 MHz -8.20 dBm Q factor 659.6 T2 1 B825.3322 MHz -10.97 dém Q factor 649.5

J

Middle Channel /

1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

L I

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.22 dBm) ™M1[1] 14.94 dBm)
o 836.68460 MHz 836.18390 MHZ,
20 20
o X nde, 26.00 dB v ndB 26.00 dB
e A e A o VP 1.264300000 MHz . A D vy 1.236400000 MHz,
Qfactor | 661.8 / Qfactor Y 676.3
od od ; s
. \rp o
10 d - b1 -10 di
I \ /
/ \ /
20 d = 20 di
7 \
v o r} -
30 — - T -30 —
s ey = T 30 e,
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6845 MHz 16.22 dam nd8 down 1.2643 MHz ML L 35,1830 MHz 14,94 dBm nd8 down 1.2364 MHz
TL 1 835.8622 MHz -9.94 dBm nd8 26.00 dB TL L B35.6616 MHz -11.25 dam nd8 26.00 dB
T2 1 837.1266 MHz 7 dam Q factor 661.8 T2 1 837.11B2 MHz -11.05 d8m Q factor 676.3

J

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

J

ctrum vectrum
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] 16.82 dbm) MiL1] 15.02 dBm)
M 84837270 MHz B48.06500 MHZ
20 - v 4'\.' ndB 26.00 dB| 2 ndg 26.00 dB|
104 7 e WA N iy -‘\w\f*‘\ 1.283000000 MHz, wd [ D BT 1.314700000 MHz]
Q factor 660.9) Qfactor ) 645.1
od \T 0 /
10 df - 10 df /
) P i /
o0 ; A R
SRR .
. -
-30
40 d -40d
50 df -50 di
60 df -60 de
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 948.3727 MHz 16.62 dBm nd@ down 1.2639 MHz ML B4E.065 MHz 15.02 dBm nd@ down 13147 MHz
T fy 847.6534 MHz -9.19 dam nds 26.00 dB TL L 847,6399 MHz -10.95 dam nds 26,00 da
T2 1 943.9434 MHz -9.05 dBm q factor 660.6 T2 1 £48,9545 MHz -11.00 dBm q factor 645,

L )i

J

SPORTON
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG7D2018-03C

LTE Band 5

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.12 dBm) ™M1[1] 17
M1 826. 1 MHZ| 625.18230 MHZ,
20 20
e - 26.00 dB ’ . ndg_ 26.00 dB
w0 i Bu I 2.985000000 MHz 104 r e el M 2.985000000 MHZ|
] Q factor 276.9) Q factor 276.4
\ /
0 di - 0 d
=y Z . .
i ¥ ¢ ¥
104 - 104 f -
/ / \
20d e — . P 20 -~ J >
I e AN i
) “a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 826.2433 MHz 18.12 dBm nd@ down 2.985 MHz M1 B25.1B23 MHz 17.58 dBm nd@ down 2,985 MHZ
T 1 824.0185 MHz -8.34 dBm nd8 26.00 dB TL L £24,0255 MHz -8.72 dBm n 26,00 d8
T2 1 827.0045 MHz -7.79 dBm Q factor 276.8 T2 1 827.0105 MHz -8.67 dBm Q factor 276.4
L U J wa L J L]

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 17.39 aBm| LY 17.66 abm
837.75270 MHz 836.16430 MHZ,
20 20
P, N T 26.00 dB x —_ ndB_ 26.00 dB
04 T ke - b M 2.997000000 MHZ, 104 1" el I - MR 2.991000000 MHZ|
Q factor 279.5 7 Q factor \ 279.6
/ I \
o4 0d
o ¥
-10d 10 d
/ \
204 20 i
N N o
E B o
40 d 40 d
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.7527 MHz 17.39 dam nd8 down 2,307 MHz ML L 836.1643 MHz 17.66 dam nd8 down 2,991 WHz
T 1 835.0075 MHz -6.68 dBm nd8 26.00 dB TL L £35.0135 MHz -8.73 dBm nd8 26,00 d8
T2 1 838.0045 MHz -8.34 dam qQ factor 279.5 T2 1 838,004 MHz -8.10 dam qQ factor 279.6
L U J wa L JU J L]

Highest Channel

/3MHz / QPSK

Highest Channel /3MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.8a dBm) ™M1[1] 16.94 dBm)
M1 848.07540 MHz 847.23030 MHZ,
= N S 26.00 dB @ P — ndp_ 26.00 dB
o i i 2.997000000 MHZ 04 AP TN g ey 2.027000000 MHZ]
1 Q factor 283.0) ] Q factor \ 279.9
o di < 0 di - 5
d T
10 d - -10 di f
/ L / \
20 df . A e 20 di [ Y
e e G 7 e 20 M8 — =~ T o
"SR o A - R g
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 848.0754 MHz 17.83 dBm nd@ down 2.997 MHz M1 1 B847.2303 MHz 16.34 dBm nd@ down 2,027 MHZ
T 1 846.0075 MHz -6.38 dBm nd8 26.00 dB TL L 545,9895 MHz -9.71 dBm 26,00 d8
T2 1 949.0045 MHz -7.97 dBm Q factor 283.0 T2 1 849.0165 MHz -10.11 d8m 279.9
L U J wa L J L]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.77 dBm) ™M1[1] 14.71 dBm)
827.43900 MHz 625.07100 MHZ,
20 20 U
Tle 26.00 dB o nd 26.00 dB
04 ol Nt e B e Ny 4.975000000 MHz 104 pd el Sl o LA B ey e, 4.945000000 MHz|
T Q factor | 166.9) f Q factor Y 166.8
d hl 4 |
0 T 0 ]
Y /
-10 de X -10 d
1
204 T 20 d
A P hasd B A |
-é‘ﬁJ-""’"“N o " fa A L AT y
40 df
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 827.439 MHz 15.77 dam nd8 down 4.975 MHz ML B25.071 MHz 14.71 dBm nd8 down 4.945 MHZ
T 1 824.052 MHz -10.21 dbm nd8 26.00 dB TL L £24.042 MHz -11.38 dbm n 26,00 d8
T2 1 829.027 MHz -10.15 dém Q factor 166.3 T2 1 B2B.9BB MHz -11.53 dam Q factor 166.8
L U J wa L

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.42 dBm) ™M1[1] 14.17 dBm)
. 837.74900 MHz 837.82900 MHZ,
20 1 20 1
- . ndB Y 26.00 dB| ndi "} 26.00 dB)
104 S AN e e g e 4.955000000 MHz 104 et art e iy | e, B ST, 5.015000000 MHz|
T Q factor 169.1 f Q factor \ 167.1
o d 0 di 1
/ \
p / X
10 df < -10
\ \
20 d - 20 d ‘\
N - R N A Ly
| -30 depeet o Hiiaavew R !
-40 ds -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.748 NMHz 16.42 dam nd8 down 4.955 MHz ML L 37,829 MHz 14,17 dBm nd8 down 5,015 WAz
T 1 834.062 MHz -9.96 dBm nd8 26.00 dB TL L £34.012 MHz -12.02 dam nd8 26,00 d8
T2 1 839.017 MHz -9.51 dBm Q factor 169.1 T2 1 B39.027 MHz -11.89 d8m Q factor 167.1
Ao

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.52 dBm| mili] 14.16 dBm|
847.36900 MHz 845.95100 MHz
e 26.00 dB & T ndB 26.00 dB
04 ki A 4.925000000 MHz wd e Aorn LA nBA ey 4.895000000 MHz
T Q factor 172.1 T Q factor | 172.8
od 4 od i 4
J Vo
g ’ 1% nd
! \ \
y
20 d - 20 di y
— AN Sy A VAV I \
A0y = AWy
-40 -40 df
50 df -50 di
-60 df -60 di
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 847.360 MHz 15.52 dBm ndB down 4.925 MHz ML B45.551 MHz 14.18 dBm ndB down 4,595 MHz
TL 1 844.062 MHz -10.44 dBém ndé 26.00 dB TL 1 844.032 MHz -11.88 dém ndé 26.00 d8
T2 1 846.988 MHz -10.27 dém Q factor 172.1 T2 1 B45.528 MHz -11.80 dém Q factor 172.8
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

) )
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
LY 17.20 aBm LY 16.56 aBm
826.2230 MHz 1 829.2600 MHz
20 20
X e, 26.00 dB N . % ndp - 26.00 dB
04 e et s B 9.730000000 MHZ, 104 o it At ik 9.750000000 MHZ|
Q factor \ 84.9 Q factor \ 85.1
/ \ i \
o4 i 0d .
7 12 |
¥
10 d f ¥ 10 di \\
\ =R 20d A
Rl S P O [ ey RPN
E <0
40 d 40 d
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 825.233 NMHz 17.28 dam nd8 down 9.73 MHz ML 29,76 MHz 16.56 dam nd8 down 9.75 WHz
T 1 824.105 MHz -8.46 dBm nd8 26.00 dB TL L £24.165 MHz -9.11 dBm n 26,00 d8
T2 1 833.835 MHz -8.56 dam qQ factor 4.9 T2 1 833.915 MHZ -9.36 dam qQ factor 85.1
L U J L JU J L]

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.24 dBm) ™M1[1] 17.43 dBm)
M1 838.6980 MHz 1 834.7020 MHz
= o o 26.00 dB @ X N ndB 26.00 dB
04 e T B 9.650000000 MHZ, 104 / TR A 9.710000000 MHZ|
] Q factor 86.9) ] Q factor 86.0)
[ \ {
o d L 0 di
T T =i
¥ 5 }
-10 df i T -10 d ’;
P
204 7 \ 20d /
/ e I~_f -
e P e AT ™ P, P
A | e
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 838,698 MHz 17.24 dBm nd8 down 9.55 MHz ML 34,702 MHz 17.43 dam nd8 down 9.71 Wz
T 1 831.685 MHz -7.99 dBm nd8 26.00 dB TL L £31.645 MHz -6.19 dBm nd8 26,00 d8
T2 1 841.335 MHz -9.04 dBm Q factor 86.9 T2 1 B41.355 MHz -8.69 dBm Q factor 86.0
L ] Ao L]

Highest Channel / 10MHz / QPSK

Highest Channel /

10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 1180 db @ RBW 300 kHz RefLevel 20.00 dBm  Offset 11,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 52 dBm 17.98 dBm|
6433810 MHz 8454990 MHz
e . B P 26.00 dB & . N 26.00 dB
104 S (e 9.890000000 MHz| 104 i i he i 9.730000000 MHz
7 Q factor ! 85.3 7 86.9
LE - . 0 y
¥ I
-0 ;, -10 7
20 d 20 di ;
/ /
~ / " ) I
30 = B
-40d -40 d
50 df -50 di
-60 df -60 o
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 843.381 MHz 17.32 dém ndB down .65 MHz ML 545,455 MHz 17.98 dém ndB down 9,73 MHZ
TL 1 839.085 MHz -8.26 dBm nds 26.00 dB TL L £30.065 MHz -7.99 dam nds 26.00 d8
T2 1 846.975 MHz -8.31 dBm  factor B5.3 T2 1 B45.795 MHz -7.66 dBm  factor 86.9
L ) (] [ ] [
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saronas. FCC RF Test Report

Report No. : FG7D2018-03C

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
LowestCH | 1.09 | 1.1 | 272 | 272 | 449 | 448 | 901 | 9.05 - - -
Middle CH 1.09 | 1.09 | 272 | 272 | 448 | 452 | 9.03 | 9.05 - - -
Highest CH 1.1 | 1.09 | 273 | 272 | 449 | 449 | 901 | 897 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

I

Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
5.98 dBm)| 14.95 dBm)|
- 824.95170 MHz - 824.70560 MHZ,
1093706294 MHz o 1.102097902 MHz,
I et F T SO
o 1} 04 A s |
od i 0 di
/ ! J M,
-10 d - -10 de
A . S
204 20d
e Y \ ~
Pelpen e e W i A -
E - :Sd"‘t)" LAY o]
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.7 MHz 1001 pts Span 2.8 MHz CF 824.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.9517 MHz 15.98 dam ML 24,7056 MHz 14,95 dam
T 1 824.15175 MHz 9.37 dBm Oce Bw 1.093706294 MHz TL L 824.15455 MHz 8.24 dBm Oce Bw 1.102097902 MHz
T2 1 825.24545 MHz 10.11 dam T2 1 825.25664 MHZ 6.32 dam

)i ]

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset LL,B0 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.56 dBm) ™M1[1] 15.18 dBm)
836.03010 MHz 836.58670 Mz
20 b 20
X 1.093706294 MHz [ 1.090909091 MHz
v Ve e R s T
10d y q 104d f
od H 0 d E
J \ 7 \
-tod ~ T -10d
r e AN
/ \
20 d - Lt 20 d
r /
o - b
by o Y s saer Sy
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.0301 MHz 16.56 dam ML 5365667 MHz 15.18 dBm
TL 1 835.95455 MHz 10.28 dBm Oce Bw 1.093706294 MHz TL L 835.95734 MHz 9.54 dBm Oce Bw 1.090909091 MHz
T2 1 837.04825 MHz 8.71 dam T2 1 837.04825 MHz 8.96 dam

I

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.56 dBm| mili] 15.02 dBm|
20 848.46220 MHz - 848.47060 MHz
Oce B 1.099300699 MHz y OccBw 1.085314685 MHZ|
SYSTA N (VNP e T Y T
10 d o 10 d -
Y
I\
od od -
/ g \
\
BUE! . -10d -
ot \~ N~
204 — W i - =, — 20 d —
i i v Pl v |
K 50
-40d -40 d
50 df -50 di
60 d -60 db
CF 848.3 MHz 1001 pts Span 2.8 MHz CF 848.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 848.4622 MHz 16.56 dBm ML B45.4706 MHz 15.02 dém
T1 1 847.74895 MHz 8.31 dBm oce Bw 1.099300699 MHz T1 1 B47.75455 MHz 7.11 dém oce Bw 1.085314685 MHZ
T2 1 948.94825 MHz 8.26 dbm T2 1 846.83986 MHz 7.78 dém

)i
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s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 5
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.89 dBm) ™M1[1] 16.06 dBm)
M1 20 MHZ| . 625.45200 MHZ,
20 20 -
- B 2.715284715 MHz 2.721278721 MHZ
o 2\ JHEES - LR N e YA
10 df 10 d i
od . 0 di
[ /
\
-10d - - 10 di /
/ \ /
204 20d
— VAN
o~ ! A N g ST
a0 30 dor o
-40 ds -40 di
50 df 50 d
&nd 60 d
CF 08255 MHz 1001 pts Span 6.0 MHz CF 825.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.2552 MHz 17.89 dam ML 25,452 MHz 16.06 dam
T 1 824.13936 MHz 11.63 dBm Oce Bw 2.715284715 MHz TL L 824.13936 MHz 10.26 dBm Oce Bw 2.721278721 MHz
T2 1 826.85465 MHz 11.51 dam T2 1 826.86064 MHz 11.28 dam

L it J [

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.76 dBm) ™M1[1] 16.61 dBm)
- 9545700 MHz M1 835.68480 MHZ,
. N p 2.715284715 MHz i 2.721278721 MHZ
i s na e Sy Pl
w I \
i [ \
o \
\
-10 df
/ \
/ \
204
7 Y N S
J o Ty | . M
40 df 40 df
50 d S0 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835,457 MHz 17.76 dam ML B35.6B4E MHz 16.61 dam
T 1 835.13337 MHz 9.69 dBm Oce Bw 2.715284715 MHz TL L 835.13337 MHz 10.41 dBm Oce Bw 2.721278721 MHz
T2 1 837.84865 MHz 11.38 dam T2 1 837.85465 MHz 9.61 dam

L it J -

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
18.10 dém| mili] 17.14 dBm|
. e o g L
SHEpEISE T o e, . o
10 d 10 d
I |
0d 4 0d .
¥ 7
10 df ! 10 df F L
7 \ f 1\
" oA Al e 0 S
L/ - N =TT ~ e
) 30
40 df 40 d
50 df 50 di
60 d -60 db
CF 847.5 MHz 1001 pts Span 6.0 MHz CF 847.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 847.3262 MHz 18.10 dBm ML B45.0455 MHz 17.14 dBm
T1 1 846.12138 MHz 9.38 dBm oce Bw 2.733266733 MHz T1 1 B846.13936 MHz 10.35 dBm oce Bw 2.715284715 MHZ
T2 1 948.95465 MHz 11.33 dBm T2 1 846.85465 MHz 10.80 dBm

L )i ]
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I ]

Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.02 dBm)| ™M1[1] 14.04 dBm)
- . 827.22900 MHz - 626.86000 MHZ,
10 4.485514486 MHz - =3:0 4.475524476 MHZ
L e N Ao ] R
o T T \ 104 \ o ey
| / 1
o d : 0 di |
/ \ I \
/ \ 10 di I .
/ \
\ a / \
RS S ~ Ll AN
40 df -40 di
50 df 50 d
-6 df -60 di
CF 26,5 MHz 1001 pts Span 10.0 MHz CF 826.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f 827.228 MHz 15.92 dam ML 26,86 MHz 14,84 dam
T 1 824.26224 MHz 11.35 dBm Oce Bw 4,485514456 MHz TL L 82426224 MHz 9.01 dBm Oce Bw 4,475524476 MHz
T2 1 828.74775 MHz 11.47 dom T2 1 828.73776 MHz 9.35 dam

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.02 dBm)
836. 837.81900 MHZ,
= Bre 4.475524476 MHz @ o 5484515 MHz
PRSP VTN NP 1 b .
g i v e 104 i s
od 0 d
i
:‘ /
-10 df -10 d
/ { \
20 d 20 di 2 -
/ \
- N L W,
Ay A 30 88m e
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function Function Result |
ML f £35.85 MHz 15.15 dam ML L B37.819 MHz 15.02 dam
T 1 834.26224 MHz 10.45 dBm Oce Bw 4,475524476 MHz TL L 834.24226 MHz 10.00 dBm Oce Bw 4.5154B4515 MHz
T2 1 838.73776 MHz 11.18 dam T2 1 838.75774 MHz 8.65 dam
L U J wa L JU L]

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  37.8ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.03 dBm| mili] 14.38 dBm|
848.53800 MH 846.72000 MH
20 1 ’ 20 T ’
—occBw ¥ 4.485514486 MHz Oce B 4.485514486 MHz
T A b s et s A2 N TN L.
10 d - - 10 d
/ 1
| i
od 7 ‘ 0 1
-t0d f" - -10d -
] \ /
20 d 4 20 di
A Vo a
e 3008
-40d -40 d
50 df -50 di
60 d -60 db
CF 846.5 MHz 1001 pts Span 10.0 MHz CF 846.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 846.538 MHz 16.03 dBm ML B46.72 MHz 14.38 dBm
T1 1 844.24226 MHz 8.84 dBm oce Bw 4.485514486 MHz T1 1 B44.26224 MHz 9.39 dBm oce Bw 4. 485514486 MHZ
T2 1 848.72777 MHz 9.51 dBm T2 1 846.74775 MHz 8.25 dBm

L )i ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-12 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 30.00 dém  Offset 11,80 dB & RBW 300 kHz

(=]

Ref Level 20,00 dém

Offset 11.80 dB & RBW 300 kHz

o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
18.10 dBm 16.26 dBm)|
- 830.6980 MHz - H 827.7410 MHz
T 9.010080011 MHz - ~Occ By : 9.050949051 MHZ
e I T
10d - X 10d =
\
e [ | o
+ +
I\
-10 df -10 d
\
20 d \ 20 di
2 = = 2 A
SR I T . T N
E &)
40 df -40 di
50 df 50 d
-6 df -60 di
CF 829.0 MHz 1001 pts Span 20.0 MHz CF 829.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 830,898 MHz 18.10 dam ML B27.741 MHZ 16.26 dam
T 1 824.5045 MHz 10.98 dBm Oce Bw 9.010985011 MHz TL L £24,4845 MHz 9.94 dBm Oce Bw 9.050949051 MHz
T2 1 833.5155 MHz 11.89 dam T2 1 833.5355 MHz 9.75 dam

L I ]

L U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.87 dBm) ™M1[1] 17.45 dBm)
M1 839.0970 MHz M1 838.6980 MHz
= T O M 9.030960031 MHz @ X Bre 9.050949051 MHZ
T N . A 309690: o . LU 5094905
1d ] T 10 df — \
| \
/ \ ! \
od H 0 d 7
/ \ / |
-10 df ’.‘ -10 d y
/ \ / \
204 I 20d v
~ A - R ~ —~
et [ | = e ~ Rl e
iy - : .
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839.007 MHz 16.87 dam ML L B3E.508 MHz 17.45 dam
T 1 832.0045 MHz 11.48 dBm Oce Bw 9.030965031 MHz TL L 5319845 MHz 10.27 dBm Oce Bw 9.050949051 MHz
T2 1 84103585 MHz 11.22 dam T2 1 8410355 MHz 10.09 dam

L it J -

L U

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.60 db & RBW 300 kHz
o Att 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mil1] 18.24 dBm| mili]
1 5.3980 M
e UH\IIU,';RQ‘I':‘I”IIVI)IL:: & 8071028971 MHz
T A R L T2 (B NP APV
10 df 10 d =
{ f
od 4 0 7
BUE! 4 -10d f
20 d s 20 di -
] P 7 .
™ A W
ey RELELY —
V 7 . I o
-40d -40 d
50 df -50 di
60 d -60 db
CF 844.0 MHz 1001 pts Span 20.0 MHz CF 844.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 845.398 MHz 18.24 dBm ML 545,517 MHz 16.43 dBm
TL 1 839.4645 MHz 11.53 dém Oce Bw 9.010985011 MHz TL 1 839.4845 MHz 10.78 dBm oce Bw 8.971028971 MHZ
T2 1 848.4755 MHz 10.79 dBm T2 1 B45.4555 MHz .85 dbm

L )i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGNIECHHEKABS PABS

s . . Abe Li SPURIDUS INE_ABS PAES!
20 ghine _FPURIOUS_LINE_ABS PASS /,.‘\ 20 dbE {!i’\ g
10 dBm | '\ 10 dém { \
ode f ‘H 0 dBm { i
-10 dam -10 dBm
-20 dBm Y -20 dBm
-30 dBm } &|“ -30 iyt J \
-40 dBm .f‘\\w -40 dipm
-50 dBm e ff -50 dem s
A L ~J ]
— et Hw_
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | PoweraAbs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,56444 MHz -46.36 dBm -33.36 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,73526 MHz 21.54 dBm -8.46 db

823.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -22.59 dBm -9.59 d& 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -21.50 dBm -5.50 dB

824.000 MHz 826.000 MHz 100.000 kHz 82424276 MHz 21.59 dBm -8.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,43457 MHz -47.12 dbm -34.12 dB

Y
) i )
1.2018 01:43:24

Lowest Band Edge / Full RB

Highest Band Edge /Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem / r=y 10 dBrf "‘\
0 de f WI 0 den ;I
-10 dBm f \ -10 dpm.
SPURIOUS_LINE_ABS | k
-20 dBm l \‘ﬁw -2[MiBm K\
-30 dBm -30 dby
7 " AN
40 dem Wasd -40 dem 2
— 1V P
P
50 dem 50 dem
S A T ,,_.._./ M“‘M__“_L_

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -40.80 dém -27.80 de 847.000 MHz 849.000 MHz 100.000 kHz 848,38961 MHz 13.37 dBm -16.63 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -27.68 dBm -14.68 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00350 MHz -25.08 dBm -12.08 dB

824.000 MHz 826.000 MHz 100.000 kHz §24.53247 MHz 13.34 dém -16.66 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -37.38 dbm -24.38 db

Y
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine ﬂ 5
10 dem 10 dém J \l
ods 0 dem }
-10 d&m -10 dBm
SPURIOUS INE_ABS [
20 dem 20 dem 7
-30 dBm 30 d
I W
40 dem -40 dBm-
50 dey A w \ .
- m e I -o0tem ] = —
| P A L/ N e —
-60 dam -60 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz_|||Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,58841 MHz -47.21 dBm -34.21 d8 547,000 Mz | 849,000 Mz 100,000 Kiz 348 72328 Mz 2016 B YT
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -24.06 dém -11.06 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -23.21 dBm -10.21 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.25674 MHz 20.07 dBm -9.03 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,38461 MHz -48.26 dBm -35.26 dB
T
I 1 P
SR 1.2018 01:45:02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PAES | SPURIGIECHNEKABS PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem [ﬁ‘ = \ 10 cpfe=si v
ode { - 0 dan I\
-10 dBm I \ -10 dpm 1
SPURIOUS_LINE_ABS / \
-20 dBm l \‘% -20 gBm l
-20 dBm J il 0 dBm \\
40 dBm Wl 40 dem ™
,»/Vd[/f \]\\\
-50 dam — 50 dem P——
. ___ﬁ‘________,_,.»u-—-"""'"“ \‘-.-._A
&5 dm 60 dém —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -40.80 dém -27.80 de 847.000 MHz 849.000 MHz 100.000 kHz 848,39760 MHz 12.40 dBm -17.60 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -29.62 dBm -16.62 dB 543,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -27.62 dBm -14.52 dB

824.000 MHz 826.000 MHz 100.000 kHz 825.11380 MHz 13.04 dém -~16.96 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -40.27 dbm -27.27 dB

Y
) i )
Date: 6.JAMN.Z018 01:33:39 AN.2018 01:41:47
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

2018 00

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dhine _BPURIOUS LINE_aBS PABS
10 dBm 10dBm [{ \
| |
0ds 0 dem ] |
-10 d&m -10 dBm
SPURIOUS INE_ABS /
-20 dem 20 dBm (
-30 dém f \‘" /ﬁ \ {3\? dBm \nl\ { \
-40 dem L L A -4& dBm o MJ,,"’JF
-50 dBm —— -50 dBm b
— I~
R e S T e
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822.56444 MHz -46.68 dBm -33.68 d& 546.000 MHz 849.000 MAz 100.000 kHz 848.77373 MHz 21.47 dBm -8.53 dB
823.000 MHz 824,000 MHz 30.000 kHz 823,99950 MHz -20.78 dBm -7.78 dB 540,000 MHz 850,000 MHz 30,000 kHz 243 00150 MHe 15 20 dom t20 db
£24.000 MHz 527000 Mtz 100.000 kHz 824.26523 MHz 21.41 dBm -8.59 d& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -44.65 dBm -31.65 dB
Y
I 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o

Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém Offset 11.80 dB Mode Auto Sweep
6L Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS

y : ; ABS Line _§PURIOUS_|INE_aABS PAS
20 ghine _FPURIOUS }INE_ABS P 20 dkine S
10 dém — A | spsmas -
ode t | dem i
-10 dem Ji 10 dBm -
SPURIOUS_LINE_ABS I !
20 dem J 20 dim L
-30 dBm -30 dem
—
I T R e
40 dBm 40 dBm
I "\_\_\
-50 dBm
-60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -32.50 dBm -19.50 dg 846.000 MHz 849.000 MHz 100.000 kHz 846.67882 MHz 10.05 dBm -19.95 d&

£23.000 MHz 824,000 MHz 30.000 kHz 823,99750 MHz -28.15 dém -15.19 dB 349,000 MH= 850,000 MHz 30.000 kHz 249.00150 MHz -27.15 dBm -14.15 dB

£824.000 MHz 827,000 MHz 100,000 kHz 824,38511 MHz 10.01 dBm -19.09 dB 550000 MHz 860,000 MHz 100.000 kHz 85004456 MHz -23.84 dBm -16.84 dB

T
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

2018 00

1.2018

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PASS (\ 20 chine 5
10 dem / ‘l 10 dém ’ |
0ds l 0 dem [ l‘
-10 derm I -10 dBm f
SFURIGUS . INE_ABS | l
20 dem 20 dem {*'
-30 dBm ﬁ .\\ }Jﬂ '\ dBm ﬂ\ 4
Ak
40 dem Wi '{'“" 40 dem WJ
r a1 j LMJ \_ [P
50 dBm — y Eli =
AN By e |
+60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,55644 MHz -47.43 dém -34.43 d 546.000 MHz 849.000 MAz 100.000 kHz 848.76174 MHz 19.95 dBm -10.05 db
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,593550 MHz -21.56 dém -8.96 dB 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -20.86 cBm -7.86 dB
£824.000 MHz 827,000 MHz 100,000 kHz 524,20820 MHz 19.92 dBm -10.08 dB B50.000 MHz B80.000 MHz 100000 kHz 55002498 Mis 4746 cbm 3446 B
T
i 1 P

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] m
Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGNEGLinEkABS_ PARS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dBm;
10 dBm ey - s *.
0dB i &\ dem .‘
-10 dgm i -10 dBm -
SPURIOUS_LINE_ABS f i
-20 dém j -20 dBm l
-30 dém -30 dém
! M T
-40 dem 40 dem
] M,
e -~
-50 dem = e -50 dem
e T [~
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stap 827.0 MHz | |[| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MHz 523,000 MHz 100.000 kHz 522.06404 MHz -33.55 dem -20.55 d& 546.000 MHz '840.000 MAZ 100,000 kHz 848.17732 MHZ 5.90 dBm 2101 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82399750 MHz -29.47 dBm -16.47 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -28.56 dBm -15.56 d8
824.000 MHz 827.000 MHz 100.000 kHz 626540210 MHz £.70 dém =21.30 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -32.45 dbm -19.45 db
Y
) i )
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

Ref Level 30.00 dBm  Offset 11.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

2018 00

@1 AvgPwr (@1 AvgPwr

Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
20 ghine —BPURIOUS_LINE_ABS PABS . 20 chine _BPURIOUS |INE_ABS, PABS
10 dem f‘\ 10 dém I‘

|
0de { \ 0 dem j
-10 dem \ -10 dBm ; kl
SPURIOUS INE_ABS | x‘
-20 dem 20 dBm { L
-30 dem J t [ﬂ\ rﬁ dBm fﬁ [
h | LA
-40 dam ,f’ M T iﬂ 40| dBm A
P
L p

-50 ¢g8m P Htuto AMJ{m"’ 1- ls0 j b MP—J\ A

Ay R w ~ —I_7Y

. | et

-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz_|||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

£15.000 MAz 523,000 MHZ 100,000 kAz 522, 10680 MAz -47.06 dem -34.06 06 844.000 MHZ 849,000 MHZ 100 000 kHz 8490 66284 Mz 2135 dbm .65 0B

523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz -21.24 dbm -8.24 dB 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -20.94 dBm -7.94 dB

£24.000 MHz 529.000 MHz 100.000 kHz 824.34715 MHz 21.21 dBm -8.79 d& 850.000 MHz 860.000 MHz 100.000 kHz 85081419 MHz -46.54 dBm -33.94 dB

Y
I 1 P

1.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo

Spectru Spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.80 d& Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P 20 gbine 5
10 dem 10 dBm:
B s T e LR LN eyt A ke iy
0 dB } \ dem
-10 dem “ 10 dBm
SPURIOUS_LINE_ABS { l‘ \
20 dBm I -20 dBm “
-30 dBm -30 dBm :
-40 dBm: 40 dem =
- -y
e -50 dem
\"“

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -32,74 dém -19.74 de '844.000 MHz 849.000 MHz 100.000 kHz 847.61389 MHz 7.33 dBm -22.67 d&

823.000 MHz 824,000 MHz 50.000 kHz 823.99950 MHz -28.59 dBm -15.59 dB 49,000 MHz 850,000 MHz 50,000 kHz 540,00840 MHz -28.61 dBm -15.61 dB

824.000 MHz 829.000 MHz 100.000 kHz 82580560 MHz 7.68 dBm -22.32 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.22478 MHz -33.55 dbm -20.55 dB
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SPORTON LAB.

FCC RF Test Report Report No. : FG7D2018-03C

LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum || spectrum
Ref Level 30.00 dBm  Offset 11.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm ﬂ 10 dBm f
ode J} \\ 0 dem JJ H
-10 d&m i -10 dBm 1
SPURIGUS. LINE 85 ] ] \
20 dem r 4 20 dem H 1
-30 dBm ] ‘1" /Iht\ _5}1 dBm rﬂ‘ / “
-40 dem I i f“‘ il cerm - 7
!
E A bl Loy Ll ! | __J b
50 dBm — s T 50 i VO r\
P P ey
60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| 'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.65235 MHz -47.32 dém -34.32 d8 544.000 MHz 849.000 MAz 100.000 kHz 848.68781 MHz 19.94 dBm -10.06 db
823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,599850 MHz -22.69 dém -9.69 db 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -23.24 dBm -10.24 dB
524.000 MHz 829,000 MHz 100,000 kHz 824,30719 MHz 19.77 dBm -10.23 dB B50.000 MHz B80.000 MHz 100000 kHz 55002438 Mis —48.53 cbm 3563 b
Y
i 1 P
seaeee LJAN.2018 01:00:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrul Spectrum o
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
s 3 3 AkS Line _$PURIOUS_LINE_ABS PAS:
20 ghine —FPURIOUS_|INE_ABS P 20 gbine s
10 dem 10 dBm:
et I A b vy ot ot g
0dB T dem
-10 dBm , L\ 10 dBm
SPURIOUS_LINE_ABS / l \
20 dBm { 20 dBm L
-30 dBm -30 dBm .
i P Py \ [Fde,
-40 dBm: — 40 dBm i S
o ™
e 50 dem =
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,95604 Mhz -34.12 dem ~21.12 db 544000 MHz 849,000 MHZ 100,000 kA2 84636513 MhZ 543 dBm —23.50 0B
£23.000 MHz 824,000 MHz 50.000 khz 82399451 MHz -30.18 dBm -17.18 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00549 MHz -30.75 dBm -17.75 d8
824.000 MHz £29.000 MHz 100.000 kHz 62719930 MHz £.59 deém -23.41 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.17483 MHz -36.59 dbm -23.59 dB
Y
) i )
Date: 6.JAMN.2018 00:52:01

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A5-20 of 30




SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 11.80 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS \ 20 UB!!':i‘p S f‘
10 dBm l 10 dBm [ \\
ode 0 dem j \
-10 dem FJ \ -10 dBm
SPURIGUS. LINE_ABS ) \ / \
20 dem f ‘ -2 dem ,‘I \
.30 dBm j' W‘M ﬂ\ fn _30ldBm !‘ I‘ |
I I \
-40 dem J | -4n dBm
ARSI | | Tt N
s0d . A, | AL W # / L Sk Mo
50 dém AN = oA S0 BT 7o ~
AL I A
50 dem 50 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,98002 MHz -47.76 dBm -34.76 06 235300 MIE | 845500 Wi 100 000 kHz T >1.87 dbm —EWI
523.000 MHz | B94.000 MHz 160.000 khz 823,53650 MHz -31.10 dm -18.10 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00050 MHz -30.37 dBm -17.37 dB
£24.000 MHz 534.000 MHz 100.000 kHz 62461439 MHz 21.10 dBm -6.90 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -47.73 dBm -34.73 dB
T
i J1 £
LJAN.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dém 10 dem
I Lk A EC Ve SV, i wvwﬂ-wwlw'wwm,\
0da \ 0 fem \
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS \ i
-20 dém \L,,_ -%n dBm “
.30 dem i ,[3u dem y
40 de ]
-40 dem 40 dBm
L M
50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||('Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08601 MHz -34.36 dem -21.36 d& 539.000 MHZ 849,000 MHZ 100,000 kA2 845, 15664 MAZ 477 dom _25m|
523,000 MHz £24.000 MHz 100,000 kHz 82399151 MHz -31.12 dém -l8.12 68 843.000 MHz 850.000 MHz 100,000 kHz 849,03147 MHz -31.10 dBm -18.10 dB
£24.000 MHz 534.000 MHz 100.000 kHz £25.47253 MHz 4.89 dBm -25.11 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.24476 MHz -40.01 dBm -27.01 dB
.
I J1 £
Date: 6.JAMN.2018 01:10:43

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A5-21 of 30



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 11.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.80 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 UB!!':i‘p S ﬂ
10 dBm ‘ 10 dBm i \
ode } ! 0 dBm H‘ \
-10 dem J T -10 dem
ik [
-20 dem . -20 dBm
d f l / ip ] ( \
-30 dém -30|dBm
} Il N I
by | ‘ 1 \’Ll 1
-40 dem - -40(dBm '
] I I i \
-50 dem ooy . o, 5 by ) ] Pngen,
EET it v e U 4 R e
U P By T
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
515.000 MHz 823,000 MHZ 100,000 kHz 822,90809 MHz -46.62 dem -33.82 db 235300 MIE | 845500 Wi 100 000 kHz e 20,01 dBm _QWI
523.000 MHz | B94.000 MHz 160.000 khz 823,55151 MHz -32.00 dém -19.00 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -32.24 dBm -19.24 dB
824.000 MHz 834,000 MHz 100,000 kHz 524,60440 MHz 19.75 dBm -10.25 dB 550,000 MHz B80.000 MHz 100000 kHz £E0.07433 MHz —48.57 chm 3557 db,
Y
)i i )

LJAN.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 11.80 dB
SGL Count 100/100

Mode Auto Sweep

i ;

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
0 ds PNV STV POV JISP WIURNPRIPY S 0GR s et w——
-10 dem \ -10 dBm l
SPURIOUS_LINE_ABS \ ‘
-20 dem [l -20 cem
/ \ |
-30 dBm # 3 J.fgu dBm
40 dBm 40 dem
[ ‘v--—-..,_,w__‘_-\‘
50 dam -50 dem
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,90010 MHz -35.54 dBm -22.54 06 539,000 MHz 849,000 MHZ 100 000 kHz 84601758 Mz 3,48 cbm -zeﬁl
523.000 MHz | B94.000 MHz 100,000 kHz 823,55950 MHz -32.28 dbm -19.28 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,00849 MHz -33.37 dm -20.37 dB
£24.000 MHz 534.000 MHz 100.000 kHz £29 47952 MHz 3.81 dBm -26.15 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -40.26 dBm -27.26 dB

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A5-22 of 30



s=amranas. FCC RF Test Report Report No. : FG7D2018-03C

Conducted Spurious Emission

SPORTON INTERNATIONAL INC. Page Number 1 A5-23 of 30
TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. : FG7D2018-03C

LTE Band 5/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS 10 diRE_BPURIOUS LINE_ABS
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
, . - s ATy, - . ——— -
J._...- 50 dbm J
et
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 809.31159 MHz -57.07 dBm -44.07 dB 30.000 MHz 815.000 MHz 100.000 kHz 489.97626 MHz -57.08 dBém -44,08 dB
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860,000 MHz 1.000 GHz 100.000 kHz 987.62238 MHz -55,99 dBm -42,99 dB 860,000 MHz 1,000 GHz 100.000 kHz 997.41259 MHz -55.90 dBm -42,90 dB
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30.000 MHz 815.000 MHz 100.000 kHz 738.30460 MHz -57.01 dBm -44.01 dB 30.000 MHz 815.000 MHz 100.000 kHz 212.61744 MHz -57.03 dBém -44,03 dB
860,000 MHz 1.000 GHz 100.000 kHz 997.83217 MHz -55,96 dBm -42,96 dB 860,000 MHz 1,000 GHz 100.000 kHz 962. 44755 MHz -55.95 dBm -42,95 dB
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30.000 MHz 815.000 MHz 100.000 kHz 367.18516 MHz -56.97 dBm -43.97 dB 30.000 MHz 815.000 MHz 100.000 kHz 392.29260 MHz -56.99 dBm -43,99 dB
860,000 MHz 1.000 GHz 100.000 kHz 957 55245 MHz -55,73 dBm -42,73 dB 860,000 MHz 1,000 GHz 100.000 kHz 9654 54545 MHz -55.74 dBm -42.74 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50587 GHz -44.24 dBm -31.24 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50637 GHz -45.06 dBm -32.06 dB
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30.000 MHz 815.000 MHz 100.000 kHz 341.29310 MHz -56.88 dBm -43.88 dB 30.000 MHz 815.000 MHz 100.000 kHz 483.30710 MHz -56.99 dBm -43,99 dB
860,000 MHz 1.000 GHz 100.000 kHz 949.02098 MHz -56.04 dBm -43,04 dB 860,000 MHz 1,000 GHz 100.000 kHz 964.96503 MHz -55.99 dBm -42,99 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53937 GHz -44.95 dBm -31.95 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.53887 GHz -45.27 dBm -32.27 dB
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30.000 MHz 815.000 MHz 100.000 kHz 520.18366 MHz -57.10 dBm -44.10 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.41154 MHz -57.01 dBém -44.01 dB
860,000 MHz 1.000 GHz 100.000 kHz 980.34965 MHz -56.02 dBm -43,02 dB 860,000 MHz 1,000 GHz 100.000 kHz 989.58042 MHz -56.05 dBm -43,05 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -44.92 dBm -31.92 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -45.21 dBm -32.21d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98925 GHz -40.57 dBm -27.57 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -40.69 dBm -27.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.08923 GHz -42.63 dBm -29.63 db 7.000 GHz 9,000 GHz 1.000 MHz 7.09023 GHz -42.63 dBm -29.63 d&
l )i ) i i

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.80 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk Limit fthnrk PAR
10 4dpe_SPURIOUS LINE ABS .10 ddnE_$PURIOUS LINE ABS
SPURIOUS._LINE_ABS_ B LINE_ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
40 dBm . . - 40 dBm . e —
-50 derr J -50 dBm J
L o
o -2t
70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 716.33558 MHz -56.89 dBm -43.89 dB 30.000 MHz 815.000 MHz 100.000 kHz 217.32509 MHz -56.85 dBm -43,85 dB
860,000 MHz 1.000 GHz 100.000 kHz 993.21678 MHz -55.84 dBm -42,84 dB 860,000 MHz 1,000 GHz 100.000 kHz 969. 16084 MHz -55.95 dBm -42,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -44.74 dBm -31.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -45.27 dBm -32.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96275 GHz -40.61 dBm -27.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98975 GHz -40,56 dBm -27.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -42.63 dBm -29.62 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.08623 GHz -42.59 dBm -29.59 dB
L J i ) "4
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